ssamonias. FCC RADIO TEST REPORT Report No. : FG102919-05M

CP-OFDM Module B

NR Band n258A/ 50MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Ref Level 29,62 dBm  Offset 44,1248 Mode Auto Sweep 6L Ref Level 29.62 dBm  Oftset 4412 B Mode Auto Sweep 6L
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24250 GHz 24450 GHz 1,000 Mtz 2025259 GHz 2095 dBm -9.05 dB 24250 GHz 24450 Gz 1000 Mz 24.44713 GHz .99 dBm 5018
24.450 GHz 24.455 GHz 1000 MHz 2445017 GHz -43.03 dBm -38.03 4B 28,450 GHz 28,455 GHz 1.000 MHz 2445001 GHz -8.69 dBm -3.69dB
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ssamonias. FCC RADIO TEST REPORT Report No. : FG102919-05M

CP-OFDM Module B

NR Band n258A/ 200MHz / QPSK

Middle Band Edge / 1 RB

Ref Level 2062 dBm  Offset 44,12 48 Mode Auto Sweep saL
Count 100/100
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CF 24.35 GHz. 40005 pts 40.0 MHz/ Span 400.0 MHx

2 Result Summar
24,150 GHz 24.230 GHz 1.000 MHz 2415318 GHz -16.67 dBm -3.67 dB
24230 GHz 24250 GHz 1.000 MHz 24.24999 GHz -17.70 dBm -12.70 dB
24,250 GHz 24,450 GHz 1.000 MHz 24.25328 GHz 16.71 dBm -13.29 dB
24,450 GHz 24.470 GHz 1.000 MHz 24.452 B4 GHz -12.64 dBm -7.64 dB
24.470 GHz 24.550 GHz 1.000 MHz 24.540 54 GHz -22.57 dBm -9.57 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05M

DFT-s-OFDM Module B

NR Band n258A/ 50MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 2062 dBm  Offset 44,12 9B

Ref Level 29.62 dBm  Oftset 4412 B

Mode Auto Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05M

DFT-s-OFDM Module B

NR Band n258A/ 50MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 2062 dBm  Offset 44,12 9B

. i Ref Level 29.62 dBm  Offset 4412 d8 Mode Auto Sweep seL
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 29.62 dBm  Offset 44,12 B

Mode Auto Sweep
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24.150 GHz 24240 GHz 1.000 MHz 223701 !Hz -32.02dBm -19.02 dB 24150 GHz 20,080 GHz 1,000 MHz 24.23719 GHz -41.27 dBm -28.27 dB
24,340 GHz 24350 GHz 1.000 MHz 24.24993 GHz -20.02 dBm -15.02 dB 24240 GHz 24250 GHz 1,000 Miiz 24.24688 GHz -40.79 dBm -35.79.dB
24250 GHz 24,250 GHz 1,000 MHz 2431214 GHz 634 dBm -23.66 dB 24250 GHz 24,450 GHz 1.000 Mz 24.401 84 GHz 6.69 dBm -2331d8
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG102919-05M

DFT-s-OFDM Module B

NR Band n258A/ 100MHz / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 2062 dBm  Offset 44,12 48 Mode Auto Sweep —
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24250 GHz 24,250 GHz 1,000 MHz 24.31806 GHz 2.51 dBm -27.49 dB 24250 GHz 24,450 GHz 1,000 Mz 24.401 35 GHz 278 dBm -27.22d8
24.450 GHz 24.460 GHz 1000 MHz 2445264 GHz -42.27 dBm -37.27dB 28,450 GHz 28,460 GHz 1000 MHz 2445002 GHz -30.36 dBm -25.36 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05M

DFT-s-OFDM Module B

NR Band n258A/ 200MHz / QPSK

Middle Band Edge / Full RB
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24230 GHz 24250 GHz 1.000 MHz 2424997 GHz -26.79 dBm -21.79 dB
24250 GHz 24450 GHz 1.000 MHz 24342 86 GHz 1.68 dBm -28.32 dB
24450 GHz 24470 GHz 1.000 MHz 2445016 GHz -30.30 dBm -2530 dB
24.470 GHz 24550 GHz 1.000 MHz 24.47654 GHz -32.55dBm -19.55 dB
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ssamonias. FCC RADIO TEST REPORT Report No. : FG102919-05M

DFT-s-OFDM Module B

NR Band n258A/ 200MHz / 64QAM

Middle Band Edge / Full RB

Ref Level 2062 dBm  Offset 44,12 48 Mode Auto Sweep saL
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2 Result Summar
24.150 GHz 24230 GHz 1.000 MHz 2422826 GHz -35.74 dBm -22.74 dB
24230 GHz 24350 GHz 1.000 MHz 24.24981 GHz
24,250 GHz 24,450 GHz 1,000 MHz 2433726 GHz
24,450 GHz 28470 GHz 1.000 MHz 24.45006 GHz
24470 GHz 24550 GHz 1.000 MHz 24.47302 GHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05M

CP-OFDM Module B

NR Band n258A/ 50MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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/ 100MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 29.62 dBm  Offset 44,12 B

Mode Auto Sweep

$6L Ref Level 29.62 dBm  Oftset 4412 B
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ssamonias. FCC RADIO TEST REPORT Report No. : FG102919-05M

CP-OFDM Module B

NR Band n258A/ 200MHz / QPSK

Middle Band Edge / Full RB

Ref Level 2062 dBm  Offset 44,12 48 Mode Auto Sweep saL
Count 100/100

_J b intentionally blank

CF 24.35 GHz 40005 pte 40.0 MHz/ Span 400.0 MHz
2 Result Summoa:

24.150 GHz 24230 GHz 1.000 MHz 24.22738 GHz -29.81 dBm -16.81 dB

24230 GHz 24250 GHz 1.000 MHz 24.24966 GHz -25.87 dBm -20.87 dB
24,250 GHz 24,450 GHz 1.000 MHz 24.33640 GHz 0.58 dBm 29.42 dB
24,450 GHz 24.470 GHz 1.000 MHz 24.45045 GHz -2710dBm -22.10 dI
24.470 GHz 24.550 GHz 1.000 MHz 24.47262 GHz -28.61 dBm -15.61 dB
------ o
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e’ FCC RADIO TEST REPORT Report No. : FG102919-05M

SPORTON LAB.

Spurious Emission

NR Band n258A (30MHz-1GHz)

Horizontal
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Project :102919-05
: n258a MB
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Freq Level Limit Line
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TEL: 886-3-327-0868 Page Number 1 A10-24 of 33
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05M

NR Band n258A (1GHz-18GHz)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05M

Spurious emission between 18GHz to 40GHz worst case plot is reported as following.

DFT-s-OFDM Module B

NR Band n258A QPSK (18-40GHz)

Lowest Channel / 50MHz

Lowest Channel / 100MHz

RefLevel 19,62 dBm  Offset 44.12 08

Mode Auto Sweep

RefLevel 19,62 dBm  Offset 44.12 08

Mode Auto Sweep

12.19.dB

18000 GHz

24,150 GHz 1000 MHz 23.70078 GHz -31.20 dBm

Uit Uit

Line _SPURJOUS_LNE_A85_0o2 RSS Line _SPURJOUS_LNE_A85_0o2 PRSS
o o
o o
10 dbm 10 dbm
SPURIOUS_UNE_ABS_002 SPURIOUS_UNE_ABS_002
30 b 30 b

‘ 4! |
o LA et I R il

i 2 Bt M ey A i Mt
I 54002 pis T36Rd $0.06h: | | (180G 54002 pis T36Rd 006
G Result Summa G Result Summa

-24.20 dB

00:02:29 29.04.2022

00:04:56 29.04.2022

18.000 GHz 24.150 6Hz 1.000 MHz 23.76112 GHz -25.19 dBm B
24550 GHz 40.000 GHz 1.000 MHz 30.89565 GHz -14.22 dBm -1.22dB 24550 GHz 40000 GHz 1.000 MHz 30.92751 GHz -13.64 dBm -0.64 dB

Middle Channel / 50MHz

Middle Channel / 100MHz

RefLevel 19,62 dBm  Offset 44.12 08

Mode Auto Sweep

RefLevel 19,62 dBm  Offset 44.12 08

Mode Auto Sweep

30 d
|

o o

10 8Bm 10 dBm

SPURIOUS_UINE_ABS_002 SPURIOUS_UINE_ABS_002
30 B

./NW"“

18.0 Gz 64002 pts 2IGH

40.0GHz

Z Result Summa:

18.0 Gz

64002 pts 2IGH

Z Result Summa:

00:09:57 29.04.2022

00:15:39 29.04.2022

18.000 GHz 24.150 6Hz 1.000 MHz 23.83626 GHz -25.13 dBm <1213 dB 18.000 GHz 24.150 6Hz 1.000 MHz 23.74997 GHz -35.57 dBm -2257 dB
24550 GHz 40.000 GHz 1.000 MHz 30.99124 GHz -15.32 dBm -232dB 24550 GHz 40.000 GHz 1.000 MHz 30.99124 GHz -15.05 dBm -2.05dB
[ o W 5

Highest Channel / 50MHz

Highest Channel / 100MHz

RefLevel 19,62 dBm  Offset 44.12 08

Mode Auto Sweep

RefLevel 19,62 dBm  Offset 44.12 08

Mode Auto Sweep

o o
10 8Bm 10 dBm
SPURIOUS_UINE_ABS_002 SPURIOUS_UINE_ABS_002
30 B 30 B

e IAAL

18.0 Gz 64002 pts 2IGH

40.0GHz

Z Result Summa:

2391121 GHz
31.08635 GHz

-24.87 dBm
-14.31 dBm

1000 MHz
1.000 Mz

24,150 GHz
40,000 GHz

18000 GHz
24550 GHz

11.87dB
-1.31dB.

18.0 Gz

64002 pts 2IGH

40.0GHz

Z Result Summa:

18000 GHz
24550 GHz

-36.06 dBm
-15.02 dBm

23.79879 GHz
31.05449 GHz

1000 MHz
1.000 Mz

24,150 GHz
40,000 GHz

-23.06 dB
-2.02dB

Ready

00:21:16 29.04.2022

P
% Conains

00:25:13 29.04.2022

Ready

PR
& Cooasna

Remark: In band and out of band frequencies are omitted.
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ssamonias. FCC RADIO TEST REPORT Report No. : FG102919-05M

DFT-s-OFDM Module B

NR Band n258A QPSK (18-40GHz)

Middle Channel / 200MHz

Mode Auto Sweep saL
Court 106/100

S— - -- - intentionally blank

8.0 GHz 64002 pts 2IGH 40.0GHz
Z Result Summa:

18.000 GHz 24,150 GHz 1000 MHz 24.05324 GHz -26.35 dBm 133508
24550 GHz 40,000 GHz 1.000 Mz 30.99124 GHz -13.69 dBm -0.69 dB.
T

03:35:10 30.04.2022

Remark: In band and out of band frequencies are omitted.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05M

CP-OFDM Module B

NR Band n258A QPSK (18-40GHz)

Lowest Channel / 50MHz

Lowest Channel / 100MHz

RefLevel 19,62 dBim  OMset 44.12 3 Mode Auto Sweep saL

Count 100/

RefLevel 19,62 dBim  OMset 44.12 3 Mode Auto Sweep

SPURIOUS URE R8s 062
20 dBm

SPURIOUS URE R8s 062
20 dBm

|
(
|
|

. N e
P RGPV S AP
60 dBam- 60 dBm-
70 dbir 70 dbir
18.0 GHz. 63002 pts. 2.2 GHz/ 40.0 GHz 18.0 GHz 63002 pts. 2.2 GHz/ 40.0 GHz
3 Reault Summa 3 Reault Summa
18,000 GHz 24,150 GHz 1,000 MHz 23.76093 GHz -27.00 dBm -14.00 d8 18,000 GHz 24150 GHz 1,000 MHz 23.70097 GHz -38.92 dBm -25.92 dB
24550 Gz 40,000 Gits 1000 itz 3089565 GHz -13.80 dBm 08048 24550 Gz 40,000 Gits 1000 itz 3092751 GHz -14.08 dBm 1.08 8
T I
0b:03:49 25.04.2022 00:05:37 25.04.2022
RefLevel 1062 dbm OMset 441208 Mode Auto Sweep sa RefLevel 1062 dbm OMset 441208 Mode Auto Sweep sa
Count 100/100 Count 100/100
Ui cheell #RsS Ui cheell g
Ine _seurlous_unie_ags._od2 Ine _seurlous_unie_ags._od2 ;
10 10
0 0

SPURIOUS URE R8s 062
20 dBm

SPURIOUS URE R8s 062
20 dBm

M‘Wf

MW

60 dBm-

70 dBm

3.0 GHz 23 GHal 0.0 GHz

[2 Result Summar

60 dBm-

70 dBm

3.0 GHz 23 GHal 0.0 GHz

[2 Result Summar

18.000 GHz 24150 GHz 1.000 MHz 23.83607 GHz -27.08 dBm 18.000 GHz 24150 GHz 1.000 MHz 23.74978 GHz -36.83 dBm -23.83 dB
24.550 GHz 40.000 GHx 1,000 MHz 30.991 24 GHz -15.52 dBm 24.550 GHz 40.000 GHx 1,000 MHz 30.991 24 GHz -15.71 dBm -2.71 dB
ooty N
00:11:35 25042022 00:16:36 25.04.2022
Refleve 156208 Othet 41200 Made AumoSweep @ Refleve 156208 Othet 41200 Made AumoSweep @
Count 10100 Count 10100
10 10
0 0

SPURIOUS URE R8s 062
20 dBm

SPURIOUS URE R8s 062
20 dBm

M\"Wn

MW

60 dBm-

70 dBm

3.0 GHz 23 GHal 0.0 GHz

[2 Result Summar

60 dBm-

70 dBm

3.0 GHz 23 GHal 0.0 GHz

[2 Result Summar

18.000 GHz 24150 GHz 1,000 MHz 23.91102 GHz -26.74 dBm 18.000 GHz 24150 GHz 1,000 MHz 23.79879 GHz -37.35dBm -24.35 d8
24.550 GHz 40,000 Gz 1.000 MHz 31.086 35 GHz -14.34 dBm 24.550 GHz 40,000 Gz 1.000 MHz 31.05449 GHz -15.72 dBm 27248
e o W S an

00:22:25 29.04.2022

00:26:48 29.04.2022

Remark: In band and out of band frequencies are omitted.
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e% FCC RADIO TEST REPORT Report No. : FG102919-05M

SPORTON LAB.

CP-OFDM Module B

NR Band n258A QPSK (18-40GHz)

Middle Channel / 200MHz

o
SPURIDUS_LINE ABS_002
' il intentionally blank
| AN e e e
60 dBm- -
18.0 GHz £4002 2.2 GHz/ 40.0 GHz
18,000 GHz 24150 GHz 1,000 MHz 2405343 GHz -30.57 dBm -17.57 dB
24.550 GHz 40.000 GHz 1,000 MHz 30.991 24 GHz -13.29 dBm -0.29 d8

03:35:59 30.04.2022

Remark: In band and out of band frequencies are omitted.
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ssamonias. FCC RADIO TEST REPORT Report No. : FG102919-05M

NR Band n258A

(40GHz-60GHz)

MultiView =2 Spectrum

RBW 1 MHz SGL

VBW 3 MHz Mode A eep Count 100/100
Inp: ExtMix U

1 Frequency Sweep e 1R

PASS

PASS

20001 pts 2.0 GHz/

11:12:09 03.05.2022

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=43.1 + 0.54 + 107 + 20log(1) — 104.8 = 45.84 (dB)

TEL: 886-3-327-0868 Page Number 1 A10-30 of 33
FAX: 886-3-327-0855



e% FCC RADIO TEST REPORT Report No. : FG102919-05M

SPORTON LAB.

NR Band n258A
(60GHz-90GHz)

Multiview =2 Spectrum
Ref Level 20.00 dBm  Offset 3 ® RBW 1 MHz SGL
SWT s ® VBW 3 MHz eep Count 100/100
Inp: ExtMix E
1 Frequency Sweep
70.396 200 GHz

90.0 GHz

03.05.2022
13:45:34

30001 pts 3.0 GHz/

13:45:34 03.05.2022

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=46.9 + 0.54 + 107 + 20log(1) — 104.8 = 49.64 (dB)

TEL: 886-3-327-0868 Page Number 1 A10-31 of 33

FAX: 886-3-327-0855
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NR Band n258A

(90GHz-100GHz)

Multiview =2 Spectrum

Ref Level 0.00 dBm  Offset 44.64 dB ® RBW 1 MHz SGL
SWT 40 ms ® ¥VBW 3 MHz Mode Au ep Count 100/100
Inp: ExtMix F
1 Frequency Sweep
PASS

PASS 91.886 300 GHz

MM

10001 pts 1.0 GHz/ 100.0 GHz

03.05.2022
16:10:30

16:10:30 03.05.2022

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
= 47.92 + 0.54 + 107 + 20log(0.5) — 104.8 = 44.64 (dB)

TEL: 886-3-327-0868 Page Number 1 A10-32 of 33
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG102919-05M

Frequency Stability

Test Conditions NR Band n258A / Middle Channel Limit
CW tone Note 2.
Temperature Voltage
(°C) (Volt) Frequency Deviation Deviation Result
(GHz) (kHz) (ppm)
50 Normal Voltage 24.351035 55.900 2.002
40 Normal Voltage 24.3510559 35.000 1.253
30 Normal Voltage 24.3510759 15.000 0.537
20(Ref.) Normal Voltage 24.3510909 0.000 0.000
10 Normal Voltage 24.3511149 -24.000 0.859
0 Normal Voltage 24.3511788 -87.900 3.148
-10 Normal Voltage 24.3512028 -111.900 4.007 Pass
-20 Normal Voltage 24.3512138 -122.900 4.401
-30 Normal Voltage 24.3511988 -107.900 3.864
20 Maximum Voltage 24.3510859 5.000 0.179
20 Normal Voltage 24.3510899 1.000 0.036
20 Battery End Point 24.3510869 4.000 0.143
Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.40 V. ; Maximum Voltage =4.30 V.

2. The frequency fundamental emissions stay within the operation band.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FG102919-05M

NR Band n258B Module A A AGH+V

Occupied Bandwidth

Mode DFT-s-OFDM Module A NR Band n258B : 99%0BW(MHz)
BW 50MHz 100MHz 200MHz
Mod. QPSK ' 16QAM 64QAM | QPSK | 16QAM |64QAM | QPSK |16QAM |64QAM

Lowest CH 46.32 | 46.09 | 46.15 | 91.83 | 91.60 | 91.39 | 190.67 | 191.05 | 190.58
Middle CH 46.24 | 46.40 | 46.24 | 91.89 | 91.68 | 91.34 | 190.46 | 190.78 | 190.13
Highest CH 46.47 | 46.36 | 46.57 | 92.15 | 91.82 | 91.30 | 190.01 | 190.35 | 190.11

Mode CP-OFDM Module A NR Band n258B : 99%0BW(MHz)
BW 50MHz 100MHz 200MHz
Mod. QPSK QPSK QPSK
Lowest CH 46.58 94.66 195.59
Middle CH 47.21 94.79 194.77
Highest CH 47.09 95.20 194.24
TEL: 886-3-327-0868 Page Number : Al1-1 of 33

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FG102919-05M

DFT-s-OFDM Module A

NR Band n258B

Lowest Channel / 50MHz / QPSK

Lowest Channel / 50MHz / 16QAM

Reflevel 312dBm  Offset 441205 = RBW 1 MHz
et 003 & SWT 1.2ms = VBW 3 Mz _Mode auto Sweep.
" Occupied Bandwidth
L

Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz
At 0B ® SWT_12ms = VBW 3MHz _ Mode Auto Sweep

1 Occupied Bandwidth

30 dem 30 dem
2 v —S » — = —
0 ] T 0 / T
0 JI 0 -
i e /
~f P Ve
VS - W

40 dBo 40 dBo
TG 1001 pts 10.0 WAy Span 100.0 Wiz | | (CF 24775 GHz 1001 pts 10.0 WAy Span 100.0 Wz
[2 Marker Table [2 Marker Table

m 1 24.787 79 GHz 19.76 dBm Occ Bur 46321578327 MHz m 1 24.78 GHr 17.96 dBm Occ Bur 46092488624 MHz

n 1 247518778 GHz 1385 i Occ B Gentroid 24,775,038 598 Gz n 1 247520393 GHz 1165 b Occ B Gentroid 24775085 498 GHz

iF] ' 207981994 GHe 1289 dfin, Occ Bus Freg Offset 38 598021 B9 ki iF] ' 20798131 7 GHe 1173 dfen Occ Bus Freg Offset B5.097 965 126 kHe

e MMM T

21:24:36 24.04.2022

21:25:25 24.04.2022

e MMM T

Middle Channel / 50MHz / QPSK

Middle Channel / 50MHz / 16QAM

Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz
At 0B ® SWT_12ms = VBW 3MHz _ Mode Auto Sweep

Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz
At 0B ® SWT_12ms = VBW 3MHz _ Mode Auto Sweep

1 Occupied Bandwidth 1PV 1 Occupied Bandwidth
30 de wip___193s 20 dne W)
2500s0m 064z HemamoocH:
x x
TP SIS SR ey S N v - . e L SR
o i 10 1
o . " o 7
sty - Al
U " e I Sl IR T e,
408 408
FB06H 1001 prs 10.0 W/ Span 100.0 Wz | | [cF25.0 6 1001 prs 10.0 W/ Span 100.0 Wz
2 Marker Tabie 2 Marker Tabie
[ 1 25.005 GHz 19.35 dBm Qo Bur 46,249 284597 MHz [ 1 24.99471 GHz 17.02 dBm Qo Bur 26,401 852241 MHz
n 1 245768939 GHz 1280 dbm Occ B Centroid 25.000018 525 Gz n 1 24576691 6 GHz 1035 dbm Occ B Centroid 26599852 499 Gz
5 i 250031432 Ghz 1187 dBim Oce B Fre Offset 18525 430204 ke 5 250030934 GHz 1091 dBim Oce B Fre Offset 107501 268 436 kb2

T
[

22:07:03 24.04.2022

22:07:15 24.04.2022

T
o INNEMM S

Highest Channel / 50MHz / QPSK

Highest Channel / 50MHz / 16QAM

Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz
At 06 ® SWT_12ms = VBW 3MHz_ Made Auto Sweep
1 Occupied Bandwidth

Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz
At 0B ® SWT_12ms = VBW 3MHz _ Mode Auto Sweep

1 Occupied Bandwidth

30 dBr 30 dBr M
1523008006
w0 - PR Py N NN R w0 H
; - — E e et o SR D P T T
10 - : 0 - X
] b
o 4 o It k!
; { a 0y
™ ! I u
- o . wa Mo
N T L T
40 dim 40 dim
|CF 25.225 GHz 1001 pts 10.0 M/ Span 100.0 MHz | | [€F 25.225 GHz 1001 pts 10.0 M/ Span 100.0 MHz
7 Marker Tabic
W 1 25.2221 GHz 18.95 dBm Qcc B 26470929499 MHz W 1 2523009 GHz 18.17 dBm Qcc B 26.365 346667 MHz
n 1 2520171935 GHa 136dbm Occ B Gentroid 25225029 005 Gz n 1 252017777 Gz 117 dben Occ B Gentroid 25224960 112 Gz
i ! 25208 3645 Ghiz 1005 dien Oce B Freq Offset 25005 114 353 kHr i ! 25208143 1 Ghir 953 dim. Oce B Freq Offset 39.587 658493 ks
[ [

05:18:14 25.04.2022

05:19:03 25.04.2022

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 Al11-2 of 33




e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG102919-05M

DFT-s-OFDM Module A

NR Band n258B

Lowest Channel / 50MHz / 64QAM

Lowest Channel / 100MHz / QPSK

ultiView bect
Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz
At 06 ® SWT_12ms = VBW 3MHz_ Made Auto Sweep
1 Occupied Bandwidth

Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz
At 06 ® SWT_12ms = VBW 3MHz_ Made Auto Sweep
1 Occupied Bandwidth

30 dBio M 30 dBio
»n < »n
e S i I S R RPIPTIRPRr SRS TP T S N
10 ‘ 10 f
4 Ji \
o v o 7 ¥
s Yy
) N s T SN —
4 2
| 208t i
40 dim 40 dim
[EIR 1001 pts 10.0 M/ Span 100.0 MHz | | [cF24.8 Gl 1001 pts 20,0 M/ Span 200.0 Mz
7 Marker Tabic 7 Marker Tabic
W 1 24,7499 GHz 16.35 dBm Qcc B 26154744277 MHz W 1 2481239 GHz 15.28 dBm Qcc B 91.839 765422 MHz
n 1 24751966 6 GHz 958 dbm. Occ B Gentroid 24775043 956 GHa n 1 24752751 GHz 1039 dien Occ B Gentroid 24798671 371 Gz
i ! 24198121 3 Ghir 1205 dien Oce B Freq Offset 305 5 i ! 24814591 Ghz 1133 dien Oce B Freq Offset 1328629 247 MHz

e NN

21:26:17 24.04.2022

P
& Thanae

e MMM

21:42:02 24.04.2022

Middle Channel / 50MHz / 64QAM

Middle Channel / 100MHz / QPSK

ultiView bect
Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz
At 06 ® SWT_12ms = VBW 3MHz_ Made Auto Sweep
1 Occupied Bandwidth

Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz
At 06 ® SWT_12ms = VBW 3MHz_ Made Auto Sweep
1 Occupied Bandwidth

30 dem M 30 dem ML
15058300 84
2 2
P VN SR e Py T Tl V¥ ¥ WP B 5.
0 : ¥ 0 i -
! . L i J |
/ ™ A s
/ h e T -
T ind A ML | ’
40 dBo 40 dBo
15060 1001 pis 10.0 MH/ Span 100.0 Wz | | (EF25.0 6z 1001 pts 20,0 Wi/ Span 200.0 Wz
[2 Marker Table [2 Marker Table
m 1 2501588 GHz 15.21 dBm Occ Bur 6245316121 MHz m 1 2501219 GHz 17.34 dBm Occ Bur 91895815036 MHz
n 1 245770452 GHz 10.25 dim, Occ B Centroid 25,000 168 33 GHz n 1 24952664 GHe 1184 dim, Occ B Centroid 24598612 323 Gz
iF] ' 25.003291 5 GHe 513 dim Occ Bus Freg Offset 168320911 858 kHy iF] ' 25,041 56 Gz 10.71 dfen Occ Bus Freg Offset 1387 676,59 MHz

T

22:07:25 24.04.2022

PR
o eanan

PR
R ] LTt

23:30:27 24.04.2022

Highest Channel / 50MHz / 64QAM

Highest Channel / 100MHz / QPSK

Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz

RefLevel 3212 dBm  OMset 44,1208 = RBW 1 MHz

05:20:13 25.04.2022

e 0 ® SWT 12ms = VBW 3Miz_ Made Auto Sweep At 0B ® SWT_12ms ® VBW 3 Mz Mode Auto Sweep
30 dBio - . Ml__1608 dben | |5
2523 7900 M
0 0
10 : - 10 dBar - 1 N
o - A o |
: ! L
/ Ly Mot
S - e G
S sl LT
30 dm
40dbm
(CF 25.225 GHz. 1001 p1s. 10.0 MHz/ Span 100.0 MHz | | €7 25.2 GHz 1001 pts 20.0 M2/ Span 200.0 MHz
[2 Marker Table 3 Marker Table |
M1 1 25.236 79 GHr 16.08 dBm Occ Bu 46.573420851 MHz [ 1 25.206 99 GHz 15.52 dBm. Occ Bw 92.15260809 MHz
il 1 252017641 GHa 836 dim Occ B Centroid 25,125,050 799 GHz il i 25152457 GHz 495 b Occ B Centroid 15,198 573137 GHz
7] i 252183375 GHa 731 dbn, Oce Bu Freq Offset 50.799 267 B34 kHe 7] i 25204649 GHz 1100 diin Oce Buw Freg Offset 1,426 863 127 MHz
oo EEMNNE o U [ & Bpumm

07:02:21 25.04.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05M

DFT-s-OFDM Module A

NR Band n258B

Lowest Channel / 100MHz / 16QAM

Lowest Channel / 100MHz / 64QAM

Offset 44,1298 = RBW 1 MHz
1.2 ms ® VBW 3MHz_ Mode Aulo Sweep

Ref Level 3412 B

Offset 44,1298 = RBW 1 MHz
1.2 ms ® VBW 3MHz_ Mode Aulo Sweep

Ref Level 3412 B

L
0 0
10 dBar i - 10 dBar AN PSSR 5PV S NSV NSO SIS .
| f {
o | 1 o ! -
{ g
i
1
J / \
7 o
" Lo 7 \
W a—— Pt Wbvean, 4 J "
g PR Y T v ———
o et e
30 dbie 30 dbie L
|CF 24.8 GHz 1001 pll- 20.0 MHz/ Span 200.0 MHz |CF 24.8 GHz 1001 pll- 20.0 MHz/ Span 200.0 MHz
2 Marker Table 2 Marker Table I
W 1 24.80659 GHz 18.53dBm. Goc B 91604399 127 MHz W 1 2482197 GHz 12.42dBm. Goc B 51391140991 MHz
n 1 24752847 Ghz 972 dbn Occ Bw Centroid 24,79 648881 Gz n 1 24753012 Gz 838 dbm Occ Bw Centroid 2475870733 GHz
i I 2484 451 Gtz 919 din O Buw Freg Offset 1351119 32 Mz i I 24544403 Gz 808 dbn G B Freg Ofset 1292610001 Mz
T s DMEEML o G

21:42:47 24.04.2022

21:43:40 24.04.2022

Middle Channel / 100MHz / 16QAM

Middle Channel / 100MHz / 64QAM

Reflevel 34,12 Bm  Ofset 44,1245 = RBW 1 MHz

Reflevel 34,12 Bm  Ofset 44,1245 = RBW 1 MHz

At 008 @ SWT 1.0 ms & VBW 3MHz _ Mode Auto Swerp At 008 @ SWT 1.0 ms & VBW 3MHz _ Mode Auto Swerp
1 Occupied Bandwidth 1 Occupied Bandwidth
0 0
0 0
T v | VPP N M .
10 dBar ! ! 1 3 10 dBar i e
| i 1
f \ | |
0 0
|
Y R N . F \
g SRy P -
30 dim 30 dim
|CF 25.0 GHz. 1001 pll- 20.0 MHz/ Span 200.0 MHz |CF 25.0 GHz. 1001 pll- 20.0 MHz/ Span 200.0 MHz
2 Marker Table 2 Marker Table I
] 1 25,0016 GHz 15.60 dBm. Occhw 51.688168 787 MHZ ] 1 24.951 2 GHz 12565 dBm. Occhw 91.342 1508 MHz
il 1 24952761 GHz 1166 dbm Occ Bw Centroid 24,998 605 382 GHz ™ 1 24.952988 GHz 9.37 dben Occ Bw Centroid 24.598 659475 GHz
iH ! 25.044.409 Gz 1104 dten Oce B Freq Offset £1.394617 603 Mz iH ! 25,044 331 GHz 862 dtin Oce B Freq Offset 1340534 586 tHs
[ T T [ T T

23:30:41 24.04.2022

23:30:53 24.04.2022

Highest Channel / 100MHz / 16QAM

Highest Channel / 100MHz / 64QAM

Reflevel 34,12 Bm  Ofset 44,1245 = RBW 1 MHz

Reflevel 34,12 Bm  Ofset 44,1245 = RBW 1 MHz

At 048 & ST 12 = VEW 31z Mode Aulo Sweep At 048 & ST 12 = VEW 31z Mode Aulo Sweep
1 Occupied Bandwidiin 1 Occupied Bandwidiin
30 30
0 0
10 diar ¢ = . Sl 10 diar bbb o Lk g
| \ ( |
o. 1 L N |
J JI 4
/ / \
A A P T
A i v / '
- . o o
e " (ST
30 dbm 30 a6
|CF 25.2 GHz 1001 pll- 20.0 MHz/ Span 200.0 MHz |CF 25.2 GHz 1001 pll- 20.0 MHz/ Span 200.0 MHz
2 Marker Table 2 Marker Table I
i 1 25,2085 GHz 15.08 dBm O B 51821523922 MHz i 1 522551 GHz 13.09 dBm O B 51302571 704 MHz
il 1 25152727 GHz 10.55 dbem Occ Bw Centroid 25198640519 GHz ™ 1 25.152999 GHz 9.12 dbm Occ Bw Centroid 25198650477 GHz
i i 25244554 Gz 937 din G B Freg Ofset 1359 480931 Wiz i i 25244 302 Gtz 507 din G B Freg Ofset 134952391 wa
T e

07:06:07 25.04.2022

07:06:56 25.04.2022
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ssamanas. FCC RADIO TEST REPORT

Report No. : FG102919-05M

DFT-s-OFDM Module A

NR Band n258B

Lowest Channel / 200MHz / QPSK
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG102919-05M

DFT-s-OFDM Module A
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05M

CP-OFDM Module A
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG102919-05M

CP-OFDM Module A

NR Band n258B

Lowest Channel / 200MHz / QPSK

Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz
At 0B ® SWT_1.6ms = VBW 3MHz _ Mode Auto Sweep
1 Occupied Bandwidth

{
oA
bt

it A

i )

——

40 dBm:

50 dBm

(CF 24,85 GHz

1001 p1s. 20.0 M)

Span 400.0 MHz

[2 Marker Table

M 1 2482163 GHz 11.24 dBm Occ Bu 195.598 693 648 MHz
m 1 24,752 485 GHz 383 il Oce B Centroid 24850284 MB GHz
n 1 24.048 081 GHz 079 i Oce B Freq Offset 281,348 151689 kHz

03:48:56 29.04.2022

o Peam

intentionally blank

Middle Channel / 200MHz / QPSK

Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz

06 ® SWT_16ms = VBW 3Miz_ Made Auto Sweep

TV
P T

1 Occupied Bandwidth 1Pi View
20 a0 WIDL__1161 e
24570830 6z
»n
10 e -
[ NP .-
|
o
] i [
i '
o T

Ftbbdodnd e et

06:24:51 29.04.2022

40 dim
50 dt
[FRE 1001 prs 36,0 ML/ Span 400.0 Wiz
7 Marker Tabic

W 1 2457083 GHz 1161 dBm Qcc B 194777 284636 MHz

n 1 24502468 Gz 5,66 dbm Occ B Centroid 24999 856 572 GHz

i ! 25,091 215 GHe 473 dim Oce B Freq Offset 143427 B13 858 ke

[

intentionally blank

Highest Channel / 200MHz / QPSK

Reflevel 3412dBm  Offset 44,128 = RBW 1 MHz

0 dBn-

At 06 ® SWT_16ms = VBW 3Miz_ Made Auto Sweep

1 Occupied Bandwidth 1
"

I

Pt

W g

40 dBm:

50 dBm

(CF 25,15 GHz

1001 p1s. 20.0 M)

Span 400.0 MHz

[2 Marker Table

15:02:18 29.04.2022

M 1 25.03845 GHz 9.97 dBm Occ Bu 194.240 8565 MHz

m 1 25,052 425 GHz 3.4 dBm Oce B Centroid 25,149 545 443 GHz

n 1 25046 666 GHz 2.73 dBim Oce B Freq Offset 454,557 481 186 kHe
Weeos AEMEEEER LT

intentionally blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : A11-8 of 33




ssamonias. FCC RADIO TEST REPORT Report No. : FG102919-05M

Radiated Out of Band Emissions

Mode DFT-s-OFDM Module A NR Band n258B : BE (dBm) 1 RB
BW 50MHz 100MHz 200MHz
Limit (dBm) QPSK |[16QAM|[64QAM| QPSK [16QAM |64QAM| QPSK [16QAM|64QAM
Low | 0~10%0B | =-5 | -5.59 | -7.42 | -10.28 | -11.42 | -10.00 | -15.37 | -16.67 | -16.73 | -17.59
CH | >10%0B [=<-13 -34.58 | -36.02 | -37.37 | -39.79 | -40.29 | -41.53 | -13.84 | -13.57 | -19.48
High | 0~10%0B | =-5| -6.00 | -7.37 | -8.65 | -8.37 | -10.63 | -14.83 | -20.49 | -21.89 | -22.89
CH | >10%0B [=-13 -34.19 | -35.79 | -37.33 | -38.80 | -39.89 | -41.28 | -16.48 | -15.82 | -18.65
Result Compliance
Mode CP-OFDM Module A NR Band n258B : BE (dBm) 1 RB
BW 50MHz 100MHz 200MHz
Limit (dBm) QPSK QPSK QPSK
Low | 0~10%0B | =-5 -7.90 -12.99 -16.34
CH | >10%0B |=-13 -36.21 -40.56 -13.34
High | 0-10%0B | =-5 -8.35 -13.51 -24.65
CH >10%0B | =-13 -35.80 -40.09 -16.80
Result Compliance
Mode DFT-s-OFDM Module A NR Band n258B : BE (dBm) Full RB
BW 50MHz 100MHz 200MHz
Limit (dBm) QPSK |16QAM|64QAM QPSK |16QAM 64QAM| QPSK |16QAM 64QAM

Low | 0-10%0B | =-5 | -12.98 | -16.92 | -19.90 | -17.13 | -20.94 | -24.91 | -22.68 | -22.58 | -26.33
CH | >10%0B |=<-13 -16.36 | -20.90 | -30.54 | -19.84 | -24.46 | -31.22 | -26.07 | -23.86 | -28.53
High | 0~10%0B | =-5 -12.09 | -14.39 | -18.15 | -15.31 | -18.70 | -25.52 | -28.26 | -25.95 | -27.68
CH | >10%0B |=-13 -14.18 | -17.77 | -24.49 | -17.53 | -20.54 | -27.60 | -29.37 | -26.57 | -28.24

Result Compliance
Mode CP-OFDM Module A NR Band n258B : BE (dBm) Full RB
BW 50MHz 100MHz 200MHz
Limit (dBm) QPSK QPSK QPSK
Low | 0~10%0B | =-5 -15.40 -19.48 -19.63
CH >10%0B | =-13 -18.27 -21.94 -20.72
High | 0~10%0B | =-5 -13.10 -16.50 -22.97
CH >10%0B | =-13 -15.14 -18.68 -23.97
Result Compliance
TEL: 886-3-327-0868 Page Number : A11-9 of 33
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG102919-05M

DFT-s-OFDM Module A
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG102919-05M

DFT-s-OFDM Module A

NR Band n258B / 50MHz / 64QAM
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